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Diagnosing CSPH



Gold 
standard





Diagnosing CSPH- Non-invasive







Risk assessment

20-25kPa, platelets <150
15-20kPa, platelets <110 
60% risk of CSPH

Baveno 7



Spleen stiffness measurement

If C/I or intolerance to NSBB:
LSM >20kPa +- platelets <150 x 109

If SSM <40→ low risk of varices, can avoid 
endoscopy

<21kPa rules out CSPH >50kPa rules in CSPH

Viral hepatitis



Goals of therapy



Medications



•Primary prophylaxis

Varices but no previous bleeding

• Secondary prophylaxis

Varices that have bled



Primary prophylaxis



• Carvedilol (preferred NSBB- Baveno 7)
• Can be daily dose
• Goal SBP 90-100 (no role in monitoring HR)
• Lowers portal pressure >propranolol, lowers systemic 

pressure

• Propanolol
• 20-40mg BD 
• HR 55-60, SBP >90

• Nadolol
• 20-40mg QID
• HR 55-60, SBP >90

Non selective beta-blockers



GIT bleeding

•UGIB=70%
•Variceal 10%

• LGIB=30%

•UGIB defined as bleeding proximal to ligament of 
Treitz



Varices
• Gastro-oesophageal varices= 50% cirrhotics

• Childs Pugh A = 40%
• Childs Pugh C = 85%

• Form at rate of 5-15% year, 30% will bleed at some point

• Bleeding if portal pressure >12mmHg





• High risk of bleeding:
• Child-Pugh C
• HVPG >20mmHg
• Large varices
• High risk stigmata

• Risk of bleeding
• Small varices (<=5mm/grade1) < 10%/year
• Medium/large varices(grade2/3) =30%/year

• Mortality 15-30%/yr

• If untreated, 70% will die within the year



Glasgow 
Blatchford 
score



Rockall 
Score



Timing of 
endoscopy

• Following adequate haemodynamic resuscitation

•UGIB + features suggesting cirrhosis→ scope within 12 
hours of presentation





Pre-endoscopic
•ABCs
• If LOC altered, protect airway

•Avoid aggressive volume resuscitation
• Lower BP accepted
• Target Hct 21%
•Aim for Hb between 7 and 8g/dl
•No routine role for FFPs/platelets



Pre-endoscopic
•Antibiotics 7/7
•Ceftriaxone 1G daily
•Mortality benefit

•PPI
• Up to a quarter of suspected variceal bleeds have another 

cause



Pre-endoscopic

•Consider infusion of Erythromycin (250mg IV 30-
120min prior)
• If no contraindications

Baveno 7



Vasoactive drugs
Somatostatin IV 250mcg bolus (may repeat in 1hr)

IV infusion of 250-500mcg/hr for 2-5 days

Octreotide Synthetic analog of Somatostatin, longer half life
IV 50mcg bolus, followed by IV infusion of 50mcg/hr for 2-5 days
Effective alone or with EVL and reduces rebleeding but not mortality
Better safety profile than Vasopressin/Terlipressin but no survival 
benefit

Vasopressin Less preferred (extensive vasoconstrictor). 
Given for up to 24 hours

Terlipressin Synthetic Vasopressin analog, longher half life
Initial dose 2mg IV q4hrly, down titrated to 1mg q4hrly for 2-5 days
Associated with hyponatremia and ischemic injury (incl ischemic 
bowel, MI)

Ioannou et al, Cochrane Database Sys Rev, 2003; Garcia-Tsao et al, Hepatology, 2007



Endoscopic











Endoscopic Variceal Band 
Ligation

Repeat EGD 2-8 weekly until full 
obliteration, then 6-12 months 
thereafter



Complications
•Chest pain

•Ulceration

•Bleeding

• Stricture formation

•Perforation



Post-endoscopic
• If intubated, extubate as soon as possible after scope

• Stop PPI

•Continue vaso-active drugs 2-5 days

•Continue antibiotics for up to 7 days

• Start oral nutrition as soon as possible

•GIT emptying (lactulose/enemas) to reduce risk HE

Baveno 7, ESGE guidelines



Treatment failure
• Absence of control of bleeding or rebleeding 

within the first 5 days (10-15%)
• Risk factors: 
• HVPG >20mmHg
• CTP C→regardless of scope findings
• CTP B→active bleeding on endoscopy



Balloon tamponade
• Sengstaken Blakemore tube

• Temporary “bridge” for max 24 hours

• ICU monitoring, consider intubation
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SEMS e.g. Danis stent



TIPS
PRE-EMPTIVE

• Early (within 72 hours, ideally <24 hours) if bleeding 
OV/GOV1/GOV2 at high risk of treatment failure
•Child-Pugh C <14 points
•Child Pugh B>7 points with active bleeding
•HVPG>20mmHg

•Goal: Target portal pressure gradient <12mmHg OR 
reduce pre-TIPS gradient by 50%



Garcia-Pagan et al. NEJM. 2010



SALVAGE/RESCUE TIPS

•Persistent bleeding despite pharmacological and 
endoscopic therapy→ TIPS

•Rebleeding in first 5 days → repeat endoscopy or TIPS



Absolute contraindications
• CCF
• Severe PHT
• Severe TR
• Polycystic liver disease
• Uncontrolled systemic 

infection or sepsis



Relative contraindications
• HCC (particularly if central)
• PVT
• Severe coagulopathy or 

thrombocytopenia
• Futility of TIPS must be considered 

if: CTP >=14, MELD >30, Lactate >12 
and no liver transplant envisioned



Secondary prophylaxis
•Rebleeding occurs +-60% within 1-2 yrs after initial 

episode

•Beta blocker + EVL

•Only monotherapy if intolerance or contraindications

• If rebleeds on first line, consider TIPS



Gastric varices occur +-15% of cirrhosis
Less likely to bleed, bleeding is more severe
No primary intervention other than NSBB
Gastric varices alone→ splenenctomy

Gastric Varices
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Gastric Varices



Tissue adhesive
• N-butyl-cyanoacrylate for IGV. GOV2 beyond cardia



Balloon Occluded Retrograde 
Transvenous Obliteration (BRTO)

• Useful in GOV2/IGV1 
with large shunts

• Increased liver 
perfusion and ascites 
formation

• Oesophageal varices 
may worsen
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Ectopic varices
• Rare (1-5% of varices)

• Stomas (40%), duodenum (23%), rectum (17%) other sites 
(20%)

• Endoscopic access may be challenging

• Combo of TIPS and embolization preferred





Portal hypertensive gastropathy
•65% of cirrhosis with CSPH

• Severity correlates with CTP score

• Typical presentation is slow bleeding and anemia

• EVL may aggravate PHG

•NSBB is first line therapy in preventing recurrent 
bleeding 

•Consider TIPS for transfusion dependent PHG that 
persists despite NSBB and endoscopic therapy





Take-home messages
•NSBB is first line therapy for primary prevention

•Risk stratification NB

•Acute variceal bleed--> 6-week mortality 20%

•Best treated with EBL/Vasoactive drugs and antibiotics

•Pre-emptive TIPS in high-risk patients

•Rescue/Salvage TIPS in those who fail endoscopic 
therapy



hank you!
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